
Page K-1

31
30

36

38

32

28

12

16

39
26

27

4

3
2

7

8

9 15

14
13

5

6

19
20

21
22

23

25

39

3449

45

44

43

42

41

46

48
47

40
37

35

18

1

FRONT SUSPENSION



Page K-2

FRONT SUSPENSION

50

51

52

53

54

56

55

49

61

58

60

59

57

62



Page K-3

FRONT SUSPENSION

 SHOCK ABSORBER

65

74

75

73

76

64

69

8382
81

78
79

80

66

68

67

67

67

69

67

68



Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

Page K-4

FRONT SUSPENSION

1 306835 BOLT, 5/8 - 16 X 1 1/4" LG .................................................................................. 4

2 306981 WASHER, 3/8" .................................................................................................... 4

3 120177 LOCK WASHER, 3/8".......................................................................................... 4

4 306562 NUT, 3/8 - 16 ....................................................................................................... 4

5 886234 LEAF SPRING & BUSHING................................................................................ 2

6 888203 PERCH, SPRING ................................................................................................ 1

7 830012 SHACKLE PLATE ............................................................................................... 2

8 306982 WASHER, 7/16" .................................................................................................. 4

9 800294 LOCK NUT, 7/16 - 14 .......................................................................................... 4

10

11

12 306414 BOLT, 3/8 - 16 X 1" LG ........................................................................................ 4

13 306981 WASHER, 3/8" .................................................................................................... 4

14 120177 LOCK WASHER, 3/8".......................................................................................... 4

15 306562 NUT, 3/8 - 16 ....................................................................................................... 4

16 600061-G01 LOWER ARM REAR BRACKET ......................................................................... 1 

17

18 600342-G01 LOWER ARM FRONT BRACKET ASSEMBLY (INCLUDES ITEMS 19 - 23 ) .... 1

19 70581-G02 FLANGED BUSHING.................................................................................... 2

20 600062-G01 SECONDARY BELLCRANK......................................................................... 1

21 12305-G1 RETAINING RING......................................................................................... 2

22 34158-G05 SHAFT .......................................................................................................... 1

23 600060-G01 LOWER ARM FRONT BRACKET ................................................................ 1

24

25 888322 ECCENTRIC BOLT ............................................................................................. 2

26 833105 BELLEVILLE WASHER....................................................................................... 4

27 832998 BUSHING ............................................................................................................ 2

28 830477 ECCENTRIC WASHER....................................................................................... 2

29

30 00406-G4 BOLT, 1/2 - 13 X 4" LG ........................................................................................ 2



Page K-5

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

FRONT SUSPENSION

31 120166 LOCK WASHER, 1/2".......................................................................................... 2

32 308332 NUT, 1/2 - 13 ....................................................................................................... 2

33

34 888325 LOWER ARM AND BUSHING ASSEMBLY ( INCLUDES ITEM 35 ) .................. 2

35 831405 GREASE FITTING........................................................................................ 2

36 00405-G8 BOLT, 1/2 - 13 X 4" LG ........................................................................................ 2

37 120166 LOCK WASHER, 1/2".......................................................................................... 2

38 308332 NUT, 1/2 - 13 ....................................................................................................... 2

39 813850 BUMPER, RUBBER ............................................................................................ 4

40 829256 SEAL, FRONT AXLE........................................................................................... 2

41 385174 CONE BEARING AND ROLLER......................................................................... 2

42 103960 WASHER, 3/4" .................................................................................................... 2

43 2702247 CASTLE NUT, 3/4 - 16 ........................................................................................ 2

44 304636 COTTER PIN....................................................................................................... 2

45 817250 SPINDLE CAP..................................................................................................... 2

46 548136 CONE BEARING................................................................................................. 2

47 819804 LUG BOLT, 7/16 - 20 X 1 3/4" LG........................................................................ 5

48 886852 HUB..................................................................................................................... 2

49 886237 KING PIN AND SPINDLE ASSEMBLY ( INCLUDES ITEMS 50 - 62 )................ 2

50 311745 NUT, 3/4 - 16................................................................................................. 1

51 312272 LOCK WASHER, 3/4" ................................................................................... 1

52 829251 RETAINER SPRING AND KING PIN............................................................ 1

53 887012 BEARING...................................................................................................... 1

54 827648 SHIM............................................................................................................. 3

55 886227 SPINDLE ( INCLUDES ITEM 56 ) ................................................................ 1

56     * BUSHING ............................................................................................... 2

57 886225 KING PIN ASSEMBLY ( INCLUDES ITEMS 58 - 61 ) .................................. 1

58 829252 SUPPORT, KING PIN............................................................................. 1

59 829318 PIN ......................................................................................................... 2

60 829229 BUSHING ............................................................................................... 1



Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

Page K-6

FRONT SUSPENSION

61 829255 KING PIN................................................................................................ 1

62 2702168 GREASE FITTING, 1/4 - 28 .......................................................................... 1

63

64 807332 FRONT SHOCK ABSORBER ............................................................................. 2

65 888200-G01 BRACKET, SPRING PERCH ( PASSENGER SIDE ).......................................... 1

66 888201-G01 BRACKET, SPRING PERCH ( DRIVER SIDE ) .................................................. 1

67 825500 WASHER............................................................................................................. 8

68 823621 BUSHING ............................................................................................................ 4

69 800294 LOCK NUT, 7/16 - 14 .......................................................................................... 4

70

71

72 306835 BOLT, 3/8 - 16 X 1 1/4" LG .................................................................................. 10

73 306981 WASHER, 3/8" .................................................................................................... 24

74 120177 LOCK WASHER, 3/8".......................................................................................... 14

75 306981 WASHER, 3/8" .................................................................................................... 24

76 306562 NUT, 3/8 - 16 ....................................................................................................... 14

77

78 886458-G01 STUD ( PASSENGER SIDE ).............................................................................. 1

79 886459-G01 STUD ( DRIVER SIDE ) ...................................................................................... 1

80 829756 U - BOLT, 3/8 - 16................................................................................................ 2

81 306981 WASHER, 3/8" .................................................................................................... 24

82 120177 LOCK WASHER, 3/8".......................................................................................... 14

83 306562 NUT, 3/8 - 16 ....................................................................................................... 14


